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HOLISTIC PERSON-CENTRED APPROACH TO T2DM MANAGEMENT

+CKD (on maximally tolerated dose of ACEi/ARB)
PREFERABLY

SGLT2i with proven HF

benefit in this population
SGLT2i with primary evidence of reducing CKD progression @ i e
- . . SN ycaemic Management: Choose
Use SGLT2i in people with an eGFR 2 20 mUmin per 1.73 m’; once initiated should be =
continued until inili:liun of dialysis or transplantation i eati approaches thal.pnmde the efficacy
____________ f oo armigs 1 to achieve goals:
e 4 L
Metformin OR Agent(s) including
COMBINATION therapy that provide
If additional risk reduction or adequate EFFICACY to achieve and
needed consider combination SGLT2/6LP-1 RA . S maintain treatment goals
Consider local Complication 3 7 3
healthcare surveillance Consider avoidance of hypoglycaemia a
setting and priority in high-risk individuals
+ASCVD/Indicators of High Risk Shared decision resources

making

GLP-1RA with
proven CVD benefit

SGLT2i with proven
CVD benefit

Language matters

If additional cardiorenal risk reduction or glycaemic
control needed consider combination SGLT2/GLP-1 RA

— PRINCIPLES OF CARE
Diabetes structured Reducing risk of

education and support GOALS OF CARE hypoglycaemia
« Prevent complications
« Optimise guality of life

Ensure strategies are in place to detect and

optimise management of CV risk factors' including Achievement and Maintenance of

Psychosacial Effective practice and Weight Management Goals:
K
CV risk factor screening and surveillance e [ Set individualised weight management goals ]
Social
determinants ] i i 7 S
BP lowering of health therapeutic i General ifestyle advice: | | Intensive evidence-
inertia medical nutrition based structured
Bmpylmngpalhmsl weight management
Lipid lowering physical activity programme
Antithrombotic agents Consider medication Consider metabolic
for weight loss surgery
Smoking cessation When choosing glucose-lowering therapies:
Consider regimen with high-to-very-high dual
glucose and weight efficacy

1= American Diabetes Association Professional Practice Committee. 10. Cardiovascular Disease and Risk Management: Standards of Medical Care in Diabetes-2022. Diabetes Care. 2022 Jan 1:45(Suppl 1):5144-T4.

ACEi, Angiotensin-Converting Enzyme Inhibitor; ARB, Angiotensin Receptor Blockers; ASCVD, Atherosclerotic Cardiovascular Disease; BP. Blood Pressure; CKD, Chronic Kidney Disease; CV, Cardiovascular; eGFR, Estimated Glomerular Filtration Rate; GLP-1 RA, Glucagon-Like Peptide-1 Receptor Agonist; HF, Heart
Failure; S6LT2i, Sodium-Glucose Cotransporter-2 Inhibitor; T20, Type 2 Diabetes.

Fig.4 Holistic person-centred approach to T2DM management
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ASSESS KEY PERSON CHARACTERISTICS
REVIEW AND AGREE ON MANAGEMENT PLAN . The ndividual pririties

« Current lifestyle and health behaviours

«  Comorbidities (i.e. CVD, CKD, HF)

+ Clinical characteristics (i.e. age, HbA, , weight)

« lIssues such as motivation, depression, cognition
Social determinants of health

DECISION CYCLE FOR PERSON-CENTRED GLYCAEMIC MANAGEMENT IN TYPE 2 DIABETES g
&

*  Review management plan
«  Mutually agree on changes
«  Ensure agreed modification of therapy is implemented
in a timely fashion to avoid therapeutic inertia
«  Undertake decision cycle regularly (at least once/twice a year)
« Operate in an integrated system of care

CONSIDER SPECIFIC FACTORS THAT IMPACT CHOICE

Go ALs OF TREATMENT
;m%%im?g}“ SUPPORT AND OF c ARE « Individualised glycaemic and weight goals
) «  Impact on weight, hypoglycaemia and cardiorenal protection
«  Emotional well-being A «  Underlying physiological factors
«  Lifestyle and health behaviours * Prevent compllcatlons «  Side effect profiles of medications
+ Tolerability of medications « Optimise quality of life « Complexity of regimen (i. frequency, mode of administration)

« Biofeedback including BGM/CGM,
weight, step count, HbA, , BP, lipids

«  Regimen choice to optimise medication use
and reduce treatment discontinuation
«  Access, cost and availability of medication

X

IMPLEMENT MANAGEMENT PLAN

«  Ensure there is reqular review;
more frequent contact initially
is often desirable for DSMES

UTILISE SHARED DECISION MAKING TO
CREATE A MANAGEMENT PLAN

«  Ensure access to DSMES
« Involve an educated and informed person
(and the individual's family/caregiver)

AGREE ON MANAGEMENT PLAN

* Specify SMART goals: « Explore personal preferences
- Specific « Language matters (include person-first,
- Measurable strengths-based, empowering language)
B6M, Blood Glucose Monitoring; BP, Blood Pressure; CGM, Continuous Glucose : :z:rl:esv::le *  Include motivational interviewing, goal

Monitoring; CKD, Chronic Kidney Disease; CVD, Atherosclerotic Cardiovascular Disease;
DSMES, Diabetes Self-Management Education and Support; HF, Heart Failure.

. setting and shared decision making
Time limited

Fig. 1 Decision cycle for person-centred glycaemic management in type 2 diabetes. Adapted from [5] with permission from Springer Nature, © European Association for the Study of Diabetes and
American Diabetes Association, 2018

https://diabetologia-journal.org/wp-content/uploads/2022/09/ADAEASDConsensusReport.pdf#page=9
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IMPORTANCE OF 24-HOUR PHYSICAL BEHAVIOURS FOR TYPE 2 DIABETES

SITTING/BREAKING UP PROLONGED SITTING SWEATING (MODERATE-TO-VIGOROUS ACTIVITY)

Limit sitting. Breaking up prolonged sitting (every 30 min) with short
regular bouts of slow walking/simple resistance exercises can
improve glucose metabolism.

« Encourage =150 min/week of moderate-intensity physical activity
(i.e. uses large muscle groups, thythmic in nature) OR =75 min/
week vigorous-intensity activity spread over 23 days/week,
with no more than 2 consecutive days of inactivity.
Supplement with two to three resistance,
flexibility and/or balance sessions.

+ As little as 30 min/week of moderate-
intensity physical activity improves

SITTING/BREAKING UP
PROLONGED SITTING

+ Anincrease of only 500 metabolic profiles.
¥ ¢ SWEATING >
steps/day is associated \
with 2-9% decreased . ; oS
risk of cardiovascular D o
morbidity and all- STRENGT > Physical function/frailty/
cause mortality. \ '\ sarcopenia
«  A5to 6 min brisk § S B « The frailty phenotype in
intensity walk per type 2 diabetes is unique,
day equates to ~4 years' often encompassing
greater life expectancy. STEPPING obesity alongside physical
@ frailty, at an earlier age.
The ability of people
24 HOURS with type 2 diabetes
to undertake simple
SLEEP functional exercises in
Aim for consistent, middle-age is similar to that
uninterrupted sleep, in those over a decade older.
even on weekends.
Quantity - Long (-8h) CHRONOTYPE SLEEP QUALITY
and short (<6h} sleep
durations negatively
impact HbA, . STRENGTHENING
Quality - Irregular sleep results ¢ o oo
in poorer glycaenic levels, likely Resistance exercise (i.e. any activity that uses
d by the i preval SLEEP QUANTITY the person's own body weight or works against

a resistance) also improves insulin sensitivity and
glucose levels; activities like tai chi and yoga also

of insomnia, obstructive sleep apnoea and
restless leg syndrome in people with type 2 diabetes

Chronotype - Evening chronotypes (i.¢. night owl: go to bed late and encompass elements of flexibility and balance.
get up late) may be more susceptible to inactivity and poorer glycaemic levels vs
morning chronotypes (i.e. early bird: go to bed early and get up early). @
Glucose/insulin | Blood pressure ) HbA“. | Lipids ! Phy;iul function | llepressiun ) ﬂualit_y_ol life )
N ¥ ¥ » ¥ 1+
v 0 ¥ 0
¥ + ¥ ¥ i + i
STRENGTHENING & & T R
ADEQUATE SLEEP DURATION d 3 b 4 @
600D SLEEP QUALITY & 3 ¢ $ 7} S
CHRONOTYPE/CONSISTENT TIMING ‘ (7] . (] (7] ©

IMPACT OF PHYSICAL BEHAVIOURS ON CARDIOMETABOLIC HEALTH IN PEOPLE WITH TYPE 2 DIABETES

4 Higher levels/improvement (physical function, quality of life); J Lower levels/imp (glucosefinsulin, blood pressure, HbA, ., lipids, depression); € no data available:
/" Green arrows = strong evidence; = medium strength evidence; T Red arrows = limited evidence.

Fig. 2 Importance of 24-hour physical behaviours for type 2 diabetes

https://diabetologia-journal.org/wp-content/uploads/2022/09/ADAEASDConsensusReport.pdf#page=9
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Infographic of NICE NG 136:
Diagnosis of hypertension in Type 2 diabetes

Diagnosis of hypertension

<140/90mmhg | Blood pressure check 180/120mmh
/. B
>140/90

! !

CVD Risk Assessment: if not already on a

statin ASAP GP Referral
EES . 3 _ Consider treatment
Review next diabetes review Up to date Urine ACR (dip test first)

Up to date bloods: U&E, TFT's, FBC, LFT’s,

Lipids, Hbalc
AVERAGE Ensure retinal screen up to date 2 AVERAGE
<135/85MMHG LIFESTYLE ADVICE >135/85MMHG

ABPM/or HBPM
REINFORCE
LIFESTYLE ADVICE TARGET <140/90 IN PRACTICE

<125/75MMHG AVERAGE
NICE Guidance: NG136 advises, for a person with diabetes the preferred BP
targets are:

e <80 years <140/90 mmHg
e >80 years <150/90 mmHg

For those with diabetes and chronic kidney disease (CKD), refer to the recently
updated NICE Chronic kidney disease: assessment and management (NG203).
The preferred targets are:

e 120-139/<90 mmHg in an adult with CKD and ACR <70 mg/mmol

e 120-129/<80 mmHg in an adult with CKD and ACR 270 mg/mmol

https://www.nice.org.uk/guidance/ng136/chapter/Recommendations#diagnosing-hypertension

https://www.nice.org.uk/guidance/ng203




Infographic of NICE NG136:

COmrray Dateons Faunanon A Rusoes

Treatment of Hypertension in Type 2 diabetes

CONFRMED HYPERTENSION
>140/90mmHg In practice
>135/85mmMg average
Home/ABPM

ONGOING LIFESTYLE ADVICE
Weight loss/incraase actmity
Smoking cessation
Low salt/alkcohalfcatieine
Consider DASH/Mediterranean Diets

l DO NOT USE AN ACE AND ARS IN COMBINATION
ACEINHIBITOR If ACE inhibitor not tolerated
e.5. Ramipril start 2.5mgs daily consider ARB ©.g. Losartan
and titrate monthly with renal bloods Titrate dose as required. Renal
every 14 days after dose adjustment bloods 14 days after dose

The first-line antihypertensive drug treatment

Calclum Channel Blocker for a person of African or Carfbbean famlily
e.g. Amlodipine start on Smgs origin should be an ARB
and Increase as required OR
Thiazide/ thiazide related

diuretic 0.g. Indapamide (use
lstter in heat fallurel

Amicdipine Is the Nest Iae cheice for women of
chiddbearing age and planning to concelve.
If further anti-hypertensive therapy s required,
then seek specialist advice

Calclum Channel Blocker
©.g. Amlodipine start on Smgs
and Increase as required OR
Thiazide/ thiazide related
dluretic e.g. Indapamide (use
later in heat fadurel

if the person's blood pressure Is not reduced Consider referral for

10 the individually agreed target with triple specialist advice if BP
therapy, add low dose splronolactone & still not well controlied with

potassium <4 Smmol/l or an alpha-blocker, a - optimal doses of four

beta-blocker or a potassium-sparing dluretic anti-hypartonsive agents
If potassium level >4 Smmol/l

0-0-0-0

https://www.nice.org.uk/guidance/ng136/chapter/Recommendations#diagnosing-hypertension




Summary of National Guidance for Lipid Management for Primary
and Secondary Prevention of CVD

Summary of National Guidance for Lipid Management for ettt NHS
Primary and Secondary Prevention of CVD (WS England
INITIAL CONSIDERATIONS:
« Measure non-fasting full lipid profile (Total cholesterol, HDL-C, non-HDL-C, LDL-C, triglycerides) and HbA1c as part of an initial baseline o Consider causes of idaemia and manage as needed.
« Ensure appropriate baseline and follow up tests as detailed on page 2. Measure BMI. e Identify and exclude people with contraindications/drug interactions e If non-fasting triglyceride above 4.5mmol/L see page 2.
PRIMARY PREVENTION SECONDARY PREVENTION
Consider statin therapy for adults who da not have established CVD but fall into the categories
below. Use QRISK risk assessment tool where appropriate (see page 2. ‘Primary Prevention Risk
Assessment’)
history
suspect
Age 84 Type 2 Type 1 diabetes, If they have one | | CKD eGFR Age 285 (Possible Heterozygous FH) Identify and address all modifiable risk factors - smoking, diet, abesity, alcohol intake,
& QRISK diabetes or more of the following: <60 1 years ORISK risk tool physical activity, blood pressure and HbATC.
210% over | | &QRISK | |. Over40 years mUmin/4.73n7 | | if
":;r'so *2’;%" + Had diabetes for >10 years andios conaidar “:’n
il « Have established nephropath REF
« Have other CVD risk factors ’ i beirs Take for SECONDARY PREVENTION
profile to measure LDL-C vent hile managing modifiable risk fact
+ 3 ¥ 4 Use the Simon Broome or Dutch cbe a high :
Identify and address all modifiable risk factors - smoking, diet, obesity, alcohol intake, Lipid Clinic Network (DLCN) criteria Atorvastatin 80mg OD
physical activity, blood pressure and HbA1C. to make a clinical diagnosis of FH. ower & tin if 4
Refer to Lipid Clinic for further
of
Consider additional risk factors, If present, together with QRISK score (treated for HIV, or If TC>0.0mmoliL and/or £
severe mental iliness, taking medicines that cause dyslipidaemia, systemic inflammatory disorder LDL-C >6.5mmoliL
(e.9. SLE), impaired fasting glycaemia, recent change in risk factors) on-HDL-C >7.SmmollL of
Fasting 10mmolL « Measure full lipid profile again after 3 months (non-fasting).
regardiess of family history) (page 2
PRIMARY PREVENTION ¢ & | High intensity statin treatment should achieve reduction of non-HDL-C > 40% from baseline. If not
If Ifestyle modification is ineffective or inappropniate offer statin treatment ¥ ““"":C"“ 9":" 3 "‘°'|"":M s A e
TREATMENT TARGETS - discuss treatment adherence, timing of dose, le measures
Atorvastatin 20mg 00 v WNFH - If started on less than atorvastatin 80mg and the person is judged to be at higher risk (based on
"”:m"""m comorbidities, risk score or clinical judgement ~ see page 2 ‘Additional Risk Factors’), consider
< Maasure ol ipid profie again ofer 3 monihs (non-asting). Dt ek Bichors e pw EOW (e Increasing o 80mg Akrvastatn.Forhow o ncresse in psope wih CKD ses ‘Spociel Paant
, ions’ (page 2)
. shou non-HDL-C > 4 it pathway for primary or secondary 7
tg;";;:'x,’;fm";;!m TGNV ¥ OF PR NG 2= %% oW ettt ok wﬂ\ﬂ: st Ay i « If non-HDL-C baseline value is not available, use target non-HDL-C < 2.5mmollL (approximately
" discuss treatment adherence, iming of dose, diet and ifestyle s SR equivalent to LDL-C < 1.8mmoliL) as recommended by JBS3 consensus statement - a ‘lower is
2 7 P achieve at least reduction better approach’
- If at higher risk (based on comorbidities, risk score or clinical judgement — see page 2 ‘Additional
Risk Factors’) consider increasing the dose every 2-3 Sk Up o8 it doke of GAB “"m":"""""‘ 0 AOnHDLC) | |, paients on a high-intensity statin have side effects, offer a lower dose or an altemative statin
atorvastatin 80mg OD. e (see page 2 ‘Statin Intensity Table')
- For how to increase in people with CKD see ‘Special Patient Populations' (page 2) Conider furiher
of PCSK9i IF
« If patients on a high-intensity statin have side effects, offer a lower dose or an altemative statin - they are assessed 1o be at very high * If maximum tolerated dose of statin does not achieve non-HDL-C reduction > 40% of baseline value
(see page 2 ‘Statin Intensity Table') risk of a coronary event™ andlor non-HOL-C < 2.56mmol/L after 3 months consider adding Ezetimibe 10mg OD (NICE TA385)
« If maximunm tolerated dose of statin does not achieve non-HDL-C reduction > 40% of baseline value | |~ g:m 6 1ot Acherated . statin therapy is not tolerated
after 3 months consider adding Ezetimibe 10mg OD (NICE TA385) N '““")” ou - Ezetimibe monotherapy may be considered. Assess response after 3 months
« If recommended statin therapy is contraindicated or not tolerated; - OR LDL-C remains >3 SmmolL - See local statin intolerance guidance / pathway where availabie
- Ezetimibe monotherapy may be considered. Assess response after 3 months P
- See local statin intolerance guidance / pathway where available o
¥ Ezetimibe therapy. If non-HDL-C > 4.0mmolL despite maximal tolerated lipid lowering therapy (including people with
f non-HDL-C reduction remains < 40% of baseline despite maximal tolerated lipid lowering therapy and arrange a fasting blood test for LDL-C measurement and if
(including people with intolerances and contraindications) consider referral to specialist lipid * Established coronary heart disease. PCSKOi eligibility criteria (see page 2 ‘Specialist Services’) are met, refer for confirmation and
management clinic according to local arrangements Two or more other CVD risk factors initiation of PCSKSi (NICE TA 393, 394) according to local amangements

MANAGEMENT STATIN INTENSITY TABLE

This guidance applies to new patients and may also be taken info consideration Approximate reduction in LOL.C ]
for those already on statins at their annual review. If40% reduction of non-HDL.C [ = w = o T
not achieved, offer high intensity statins. Discuss with people who are stable on a
Jow- or middle-intensity statin the likely benefits and potential risk of side effects if
changed to a high-intensity statin when they have a medication review and agree | Fluvastatin 21% | 2%
with the person whether a change s needed. Pravastatn 20% | 24% | 20%
If statin therapy is contraindicated, not tolerated or not effective, consider Simvastatin 27%
ezetimibe. Do not offer a fibrate, nicotinic acid, bile acid binder or omega-3 fatty s ——————— o iy ey
ination 3 preven
m??&:ﬁm bl SO D (e NICGE Rosuvastatin 43% | 48% | S3% If baseline cholesteral is unknown in the setting of secondary prevention use the
‘Atorvastatn + Ezetimbe s2% | sa% | S7% | 61% use Joint British Societies' JBS3 consensus recommendation
e Tl e
QRISKS is the current version of the QRISK calculator. www.qrisk org/three LDL-C = non-HDL-C minus (Fasting triglycerides’/2.2)
e Medium intensity statin will produce an LDL-C reduction of 31-40% »valid only when fasting triglycerides are less than 4.5 mmol/L
- Do not use this risk assessment tool for people with established CVD or those High intensity statins wil produce an LDL-C reduction above 40%

who are at high risk of developing CVD because of FH or other inherited + Rosuvastatin may be used as an altemative to Atorvastatin for primary or SPECIALIST SERVICES

disorders of ipid metabolism secondary prevention if compatible with other drug therapy. Lower starting dose Scope of specialist service available locally may include; Lipid Clinic, PCSKSi clinic
- Do not use a risk assessment tool to assess CVD risk in people with type 1 maybe needed in some. See BNF. (offering initiation and subsequent follow up), FH Genetic Diagnosis and Cascade
diabetes, or éGFR less than 60 mLimin/1.73 m? and/or albuminuria « Simvastatin 80mg is not recommended (biack) due 1o isk of muadie toxicly testing, Lipoprotein Apheresis service. NICE eligibity crieria for PCSKOi and
- Consider people aged 2 85 at increased risk of CVD because of age alone + Other statins should only be used in intolerance or drug interactions. fasting LDL-C thresholds are summarised below

particularly people who smoke or have raised BP.

+ Ezetimibe when combined with any statin is likely to give greater reduction in NICE TA383 Alirocumaby Yh CVD.
Additional Risk Factors on-HDL-C/LDL-C than doubling the dose of the statin. NICE TA394 Evolocumab g
Note, standard CVD risk scores including QRISK may underestimate risk in + PCSK9I (NICE TA393,394) alone or in combination with statins or Ezetimibe LDLC>40
people who have additional risk because of underlying medical conditions or produce an additional LDL-C reduction of approximately 50% (range 25-70%). mmotL
treatments. These groups include the following groups of people;
+ severe obesty (BMI>40Kkg/m’) ncreases CVD risk mmoLAL
* treated for HIV, Baseline Measurements " History of any of the following: ACS; coronary or other arerial revasculansaton procedures;
+ serious mental health problems, In addition to full lipid profile, measure renal, thyroid and liver profiles (including S:ﬂc:”‘;"“”"" SHONE, PALN. & “‘;"’"’"‘ GV @venis or CV venia i1 moms han 3 vesouler:
 taking medicines that can ipi such as albumin) and HbATC to exclude secondary causes and co-morbidities. e e
= noe Nesour bsn i Ksamines A0 AST) bk g # o

« autoimmune disorders such as systemic lupus erythematosus, and other Measure CK if unexplained muscie pain before starting a statin.

systemic inflammatory disorders CK shouid not be measured routinely especially if a patient is asymptomatic. Triglyceride Action
« impaired fasting glycaemia cenperaion
« significant (fasting 4.5-9.9mmollL) Groater than Refor to lipid clinic for urgent specialist review if not a result of

20mmoliL. poor gly At risk

« recent risk factor changes e.g. quit smoking, BP or lipid treatment

Consider socio-economic status as an additional factor contributing to CVD risk. Peis e SLNS (M o L4

days, but within 2 weeks) and review for potential secondary causes
If QRISK < 10% over the next 10 years - Give lifestyle advice and ensure of hyperlipidaemia. Seek specialist advice if the TG concentration
regular review of CVD risk in line with guidance. I S40S or HOLC ulickon. o sk siieed: Pacsst M U pec e eugysoiprs :
" 4.
SPECIAL PATIENT POPULATIONS dose required 'Mwﬁm than mw_
Type 1 Diabetes C s

‘While NICE recommends offering statins to patients with Type 1 diabetes as detailed
in the aigorithm, it also states to consider statins in all adults with type 1 diabetes. Py tion res for P s fo di effect ol

Chronic Kidney Disease therapy, medicines adherence, ifestyle modification and address CVD risk factors. STATIN INTOLERANCE

HDL-C concentration is > 7.5 mmolfitre.

Offer atorvastatin 20mg for the primary or secondary prevention of CVD to “Consider an annual non-fasting full lipid profile to inform the discussion around Statin Intolerance is defined as the presence of clinically significant adverse
people with CKD (eGFR less than 60 mL/min/1.73m? and/or albuminuria) offoctivenoss of kipid lowering therapy and any medicines non-adherence. effects from statin therapy that are considered to represent an unacceptabie risk
Increase the dose if a greater than 40% reduction in non-HDL-C is not achieved Monitoring 1o the patient or that may result in adherence to therapy being compromised.
and eGFR is 30 mUmin/1.73m? o more. Repeat full lipid profile is non-fasting. For people who are intolerant of the recommended statin treatment see the NHSE
Agree the use of higher doses with a renal specialist I 6GFR s less than 30 mLimin/ Measure liver transaminase within 3 months of starting treatment and then within AAC statin intolerance aigorithm which is available on the NHSE AAC page here:
173m 3 months of every additional up titration and then again at 12 months, but not hitps:/Rinyurl com/yemrgyé,

again unless clinically indicated
IFALT or AST are greater than 3 times the upper limit of normal then do not iniate ooy )

2 cardiovescutar isesee statin or discontinue statin therapy already prescribed and repeat the LFTs in a month. i

FH: Familial Hypercholesterolaemia TC: total cholesterol s menledtb e et rsnichgend i

IALT or AST are elevated but are less than 3 times the upper limit of normal then: Navarese ot al. 2015. Annals of nternal medicine 1631)40-51
ALT: alanine aminotransferase AST: aspartate aminotransferase + Continue the statin and repeat in a month. Soon Jun Hong ef af. 2018. Cinical therapeusics 40(2) 226-241 64
SoaHOL,C: oy igh danaly Roopeoiali ciclestird 0D uce dally  If they remain elevated but are less than 3 times the upper limit of norma then et gy s d NHS
LOLC: low density ipoprotein choleserol continue statin and repeat again in 6 months. NICE. 2016. TA304 waw nice 0rg uiigucdance TA3S
PCBIIR: proprolein converdase subillein § inhibllor NICE. 2014. CG181 woww.ice 0rg uk/Guidance'CG 181 England

NICE. 2008. CGT1 www nice o9 Lsugudancelcg nglan

April 2020,

https://www.england.nhs.uk/aac/publication/summary-of-national-guidance-for-lipid-management/
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How to choose first-line medicines

National Institute for

NIC

Health and Care Excellence

[Rescue therapy

For symptomatic hyperglycaemia, consider insulin or a sulfonylurea and review when blood glucose control has been achieved.

)

First-line treatment

Assess HbA1c, cardiovascula

nd kidney function

' inhibitors for people with type 2
. diabetes and chronic kidney disease
1 see the section on diabetic kidney

g dlsease in the guideline.

l“=:=:=::=:=::===::::

Not at high CVD risk

Offer Offer

L }
Chronic heart
failure or established High risk of CVP
atherosclerotic CVD QRISK2 of 10% or higher

monotherapy options in people:

* who cannot have metformin

« for whom diet and exercise alone do not provide adequate
glycaemic control.

| The SGLT2 inhibitors are recommended only if a dipeptidyl

: peptidase-4 (DPP-4) inhibitor would otherwise be prescribed
1 and a sulfonylurea or pioglitazone is not appropriate.

: In February 2022, using ertugliflozin to reduce cardiovascular
1 risk when blood glucose is well controlled was off label. See

! NICE 's information on prescribing medicines.

B -
NICE technology appraisals recommend SGLT2 inhibitors as @

Person's HbA1c not controlled below individually agreed
threshold, or the person develops CVD or a high risk of CVD
¥

See treatment options if further interventions are needed

Established atherosclerotic CVD includes coronary heart disease, acute coronary
syndrome, previous myocardial infarction, stable angina, prior coronary or other
revascularisation, cerebrovascular disease (ischaemic stroke and transient ischaemic attack)
and peripheral arterial disease.

1
1
1
1
1
C

J adults: management. © NICE 2022. Al rights reserved. Subject to Notice of rights.

Published date: February 2022. This is a summary of the advice in the NICE guideline on type 2 diabetes in

1

1

1

1

1

J
a
o :
: % DPP-4 inhibitor (‘gliptin’) or : or if Gl disturbance or if Gl disturbance
: % Pioglitazone or : SECECISRance o Metformin MR Saﬁ:r;gzt;:g: o Metformin MR
_ tfi in MR
:  Sulfo : o eHonn and as soon as metfomin ?égﬁ:'g:}'sbggr; and as soon as metfomin
1 Sulfonylurea 1 tolerability is confirmed, offer inhibitor tolerability is confirmed, consider
!| An SGLT2 inhibitor (flozin) 1
1| for some people : SGLT2 inhibitor (‘flozin') % SGLT2 inhibitor (‘flozin’)
! lar benefit ! with proven cardiovascular benefit
o 1 :

: agliflozin 1 Ifmefformin
: contraindicated contraindicated
1| (@D Empaglifiozin 1 % SGLT2 inhibitor alone
1
¢ ugliflozin : v v
1
1
1
1
1
1
1
1

How to choose further medicines

National Institute for

NIC

Health and Care Excellence

Rescue therapy

——

For symptomatic hyperglycaemia, consider insulin or a sulfonylurea and review when blood glucose control has been achieved.

)

Treatment options if further interventions are needed

At any point
HBA1c not controlled below individually agreed threshold J

Switching or adding treatments
% DPP-4 inhibitor
or | (% Sulfonylurea

SGLT2 inhibitors may also be an option in dual
therapy:

@D camgitozn) (@B Dapagitoin)
(@D empaglifiozin ) (@D Ertuglifiozin )

Or in triple therapy:

@D m ) (@D Dapaglifiozin )
iflozin ) (@D Ertuglifiozin_)|1

,At each point follow the prescribing guidance.

or) (% Pioglitazone

\

When dual therapy has not continued

to control HbA1c to below the person's
individually agreed threshold, also consider
insulin-based therapy (with or without other

drugs).
@B Dapagiifiozin ) (@D Empaglifiozin
agliflozin

At any point
lCardiovascuIar risk or status change

1

If the person has or develops
chronic heart failure or
established atherosclerotic CVD

If the person has or

develops a high risk of CVD
(QRISK2 of 10% or higher)

Switching or adding treatments Switching or adding treatments

Consider

An SGLT2 inhibitor

(if not already prescribed)
T

An SGLT2 inhibitor
(if not already prescribed)
T

1 Switch or add treatments from different drug classes up to triple therapy (dual therapy if metformin is contraindicated).
' In February 2022, using ertugliflozin to reduce cardiovascular risk when blood glucose is well controlled was off label. See NICE's information on prescribing medicines.

If triple therapy with metformin and 2 other oral drugs is not effective, not tolerated or contraindicated,
consider triple therapy by switching one drug for a GLP-1 mimetic for adults with type 2 diabetes who:
* have a body mass index (BMI) of 35 kg/m? or higher (adjust accordingly for people from Black,
Asian and other minority ethnic groups) and specific psychological or other medical problems
associated with obesity or
© have a BMI lower than 35 kg/m? and:
- for whom insulin therapy would have significant occupational implications or
- weight loss would benefit other significant obesity related comorbidities.

© NICE 2022. All rights reserved. Subject to Notice of rights.

[Figure 2. Treatment escalation algorithm within the new guideline.

Published date: February 2022. This is a summary of the advice in the NICE guideline on type 2 diabetes in adults: management.

D NICE [2022] Type 2 diabetes in adults: management. Available from: wiww.nice.org.uk/guidance/ng28 All rights reserved. Subject to Notice of rights.

https://www.nice.org.uk/guidance/ng28
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ssess HbAlc, cardiovascular risk and kidney function

Not at high CVD risk

9

Offer metformin (or metformin
MR if Gl disturbance)

9
If metformin contraindicated
¥

Consider:
« DPP-4 inhibitor (gliptin) or

« Pioglitazone or
« Sulfonylurea or
* An SGLT2 inhibitor for some people”

NICE NG28 update March 2022

First line treatment: Assess HbAlc, cardiovascular risk kidney function

High risk of CVD
QRISK2 of 10% or higher

Offer metformin (or metformin MR

if Gl disturbance) and as soon as

metformin tolerability is confirmed,

consider adding SGLT2 inhibitor
with proven CV benefit

9

NICE NG28 update March 2022

First line treatment: Assess HbA1c, cardiovascular risk and ki

established
C!

Offer metformin (or metformin MR
if Gl disturbance) and as soon as
metformin tolerability is
confirmed, offer SGLT2 inhibitor
with proven CV benefit

ad

If metformin contraindicated

r alone

r Established atherosclerotic CVD includes coronary heart disease, acute coronary -kll
: syndrome, previous myocardial infarction, stable angina, prior coronary or other
1 revascularisation, cerebrovascular disease (ischaemic stroke and transient ischaemic attack) 1
L and peripheal arteril discase '

-




ADA/ESD Guidelines for management of hyperglycaemia in T2D

USE OF GLUCOSE-LOWERING MEDICATIONS IN THE MANAGEMENT OF TYPE 2 DIABETES

eibojoaqelq

Goal: Cardiorenal Risk Reduction in High-Risk Patients with Type 2 Diabetes (In addition to comprehensive CV risk management)*
+ASCVD! +Indicators of high risk +HF +CKD Glycaemic Management: Choose Achievement and Maintenance of
Defined differently across While definitions vary, most Current o prior 2GFR < 60 ml/min per 1.73 m* OR approaches that provide the Weight Management Goals:
CVOTs but all included comprise = 55 years of age symptoms albuminuria (ACR = 3.0 mg/mmol efficacy to achieve goals: TR, 7
individuals with established T ———— of HE with (30mg/g). These measurements Rt 08 Agoki incadig (L setintvdutisedweight mnagement "’M
CVD (e.g. M1, stroke, any risk factors (including obesity, documented may vary over time; thus, a repeat i
S X 5 2 COMBINATION therapy that provide = : -
revascularisation procedure). hypertension, smoking HFrEF or HFpEF measure is required to document CKD. : General lifestyle advice: Intensive evidence-
Variably included: condif Hklserais or albaasiiurt adequate EFFICACY to achieve ‘medical natiion henad cractad
ariably incl u‘ e .vumuwps dyslip ia or albuminuria) and maintain treatment goals 1 ase
such as transient ischaemic X 3 . v . weight
attack, unstable angina, . Consider avoidance of hypoglycaemia a physical activity programme
ot s o +CKD (on ma::l;:llx '::I)emed dose priority in high-risk indivi
i o
& ’SY":;""":“E oy i Consider medication | | Consider metabolic
SN Sl PREFERABLY In general, higher efficacy for weight loss HOsY.
i have greater likelihood of achieving
with proven SGLTZi® with primary evidence of | aal > z —
) e HF benefit reducing CKD progression  AYDCERE: When choosing glucose-lowering therapies:
+ASCVD/Indicators of High Risk inthis 6 S W il R Efficacy for !'"0_0” lowering Consider regimen with high-to-very-high dual
population 20 mlmin per 1.73 m’; once initiated Very High: glucose and weight efficacy
GLP-1 RA* with proven SGLT2i" with proven ) should be continued until initiation Dulaglutide (high dose), -
VD benefit VD benefit of dialysis or transplantation
-m; ; n; o OR _c;n; ';ﬁ‘_" nsulin Efficacy for weight loss
pronties l:le ':::”" ln'. o ; :ad Combination Oral, Combination Very High:
i not tolerated or contraindical Injectable (6LP-1 RA/Insulin) Semaglutide, Tirzepatide
\ High: High:
If HbA, above target, for patients GLP-1 RA (not listed above), Metformin, Dulaglutide, Liraglutide
B < . e on S6LT2i, consider incorporating a $6LT2i, Sulfonylurea, 720 Intermediate:
« For patients on a FlP-l_RA consider adding SGLT2i with 6LP-1 RA or vice versa ntarmoliale: GLP-1RA (not listed above), S6LT2i
proven CVD benefit or vice versa DPP-4i Neutral:
. TI0A utral: .
DPP-4i, Metformin
b 4 b 4 &
( If additional cardiorenal risk reduction or glycaemic lowering needed — 1f oA, above target ]
ACEi, Angiotensin-Converting Enzyme Inhibitor; ACR, Albumin/Creatinine Ratio; ARB, Angiotensin Receptor Blocker; ASCYD, Atherosclerotic Cardiovascular Disease; CGM, Continuous Glucose Monitoring: CKD,
Chronic Kidney Disease; CV. Cardi CVD, Cardi Disease; CVOT. Cardi Outcomes Trial: DPP-4i, Dipeptidyl Peptidase-4 Inhibitor; eGFR, Estimated Glomerular Filtration Rate; 6LP-1 RA, dentify barriers to goals:
Glucagon-Like Peptide-1 Receptor Agonist; HF, Heart Failure: HFpEF, Heart Failure with preserved Ejection Fraction; HFrEF, Heart Failure with reduced Ejection Fraction; HHF, Hospitalisation for Heart Failure; Consider DS| o L .
MACE, Major Adverse Cardiovascular Events; MI, Myocardial Infarction: SDOH, Social inants of Health; SGLT2i, Sodium-Gl C -2 Inhibitor; 20, Type 2 Diabetes: TZ0, Thiazolidinedione. B _d'r MES referral to s"mn “"""m "} thmm"ft ofgaals ;
« Consider technology (e.q. diagnostic C6M) to identify therapeutic gaps and tailor therapy
* In people with HF, CKD, established CVD or multpte risk factors for CVD, the decision to use a 6LP-1 RA or SGLIZi with proven benefit shauld be independent of background use of metformin: A strang * Identify and address SDOH that impact on achievement of goals
ion i people with CVD and 3 weaker lion for those with indicators of high CV risk, Moreover, a higher sk reducti thus lower 10 treat
are seen at higher levels of baseline risk and should be [ isi See text for details;  Low-dose TZD may be better tolerated and similarly effective; § For SGLT2i, CV/
renal outcomes trials demonstrate their efficacy in reducing the risk of composite MACE, CV death, all-cause mortality, M1, HHF and renal outcomes in individuals with T20 with established/high risk of CVD:
# For GLP-1 RA, CVOTs their efficacy i i ite MACE, CV death, all-cause mortality, M), stroke and renal endpoints in individuals with T2D with established/high risk of CVD.
Fig.3 Use of gl -1 ing medications in the of type 2 diab
Diabetologia
PLACE OF INSULIN'

© Consider immediate © 1f not already on GLP-1 RA,
start of insulin consider use of GLP-1 RA © When not familiar with insulin use

« Severe hyperglycaemia
+ Acute glycaemic dysregulation
+ When T1D s suspected Consider adding insulin when

or when targets not reached, consider
shared care with specialist team

Start using basal insulin®
(10U or 0.1-0.2 Urkg per day) at
bedtime or more flexibility with

timing for longer-acting analogues

Titrate to FPG target but avoid
‘overbasalisation of insulin
(consider introduction of CGM)

ADD MEALTIME INSULIN UNDER FORM OF:

Basal plus
{progressive addition Premixed insulins
of boluses)
MO! (multiple daily
injections)

o s, GLP-1 RA Glucagen-Lke Petide-1 Recetor genist
SOUIR. Soflum-Glucsse Cotansparter2 Inbibor. TI. Type 1 Disbetes: TR Tie i Range

1, More detais can be foend in Davies N, Dessio DA, Fradkin J et al, Type 2 Diadetes, 2018

Conmitie. Dramin 8, Arofa VR f a9, Pharmacel 2022 Giabetes Car. 2022 an 1ASoppl 1512543

Fig. 5 Place of insulin'

https://diabetologia-journal.org/wp-content/uploads/2022/09/ADAEASDConsensusReport.pdf#page=9
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INSULIN TITRATION GUIDANCE IN ADULTS WITH TYPE 2 DIABETES
THIS GUIDANCE APPLIES TO PATIENTS ON ESTABLISHED INSULIN REGIMENS

BASAL

Pre-breakfast
CBG (mmol/L)

<4 Reduce insulin by 10%
4t07
7.1t015
15.1to0 20

PRINCIPLES OF TITRATION
ACTION

Before adjusting doses, consider:

* Diet/ level of activity / injection sites e.g.
lipohypertrophy

+ ‘Sick day guidance’- if vomiting/ dehydrated
check capillary blood glucose (CBG) 3-4
hourly.

No change

Increase insulin by 10%

Increase insulin by 15%

>20 Increase insulin 20%

If blood glucose levels are >20mmol/L, consider

testing for ketones:

+ Check ketones at lower blood glucose levels if
patient is unwell and taking an SGLT2 inhibitor

* look at blood glucose patterns over 4 to 7
days

Page 60of 8

BASAL BOLUS
CBG

7.1to 14

14.1to 20

CBG
(mmol/L)

71to 14

14.1to 20

Glucose targets should be individualised e.g: oot} DT oa I el I eaal

N uce basal ncrease bas: ncrease basal
If CKD 4-5, eidarly, and/or reduced hypo- insulinby 10% | change | insulinby5-10% | insulin by 15-20%
Awaranass lthen 5-9mmol/L before meals might Pre-lunch Reduce breakfast No Increase breakfast | Increase breakfast | |ncrease
be appropriate insulin by 10% change insulin by 5-10% by 15-20% insulin by

* In end of life care: the aim is for the patient to Paates Reduce lunch No Increase lunch Increase lunch 20%
be free from osmotic symptoms insulin by 10% change insulin by 5-10% insulin by 15-20%

Pre-bed Reduce teatime No Increase teatime Increase teatime

Unless you are concerned about hypoglycaemia, insulin 10% change insulin by 5-10% insulin by 15-20%

AVOID changing insulin doses based on one-off

blood glucose levels: TWICE DAILY

Pre- Reduce teatime Increase teatime Increase teatime
ALWAYS USE YOUR CLINICAL JUDGEMENT AND breakfast insulin by 10% change insulin by 10% insulin by 15% Increase
SEEK ADVICE WHERE NECESSARY | | Reducobreakfast | No | Increase breakfast | Increase breakfast | insulin by
insulin by 10% change insulin_by 10% insulin by 15% 20%
Reduce teatime No Increase teatime Increase teatime
insulin by 10% change insulin by 10% insulin by 15%

INSULIN SHOULD ALWAYS BE PRESCRIBED BY BRAND, USING THE FULL PRODUCT NAME
See GMMMG formulary for further information.

https://emmmg.nhs.uk/wp-content/uploads/2021/08/GMMMG-Insulin-Prescribing-Aid-for-

Adults-with-Type-2-Diabetes-V-1-1-PaGDSG-approved.pdf

FREE CPD MODULE
The six steps to insulin
safety

An essential module for all those prescribing, managing
or administering insulin, with the overall aim of reducing
insulin errors in clinical practice. Its focus is on insulin use

within the primary-care setting.

https://diabetesonthenet.com/cpd-modules/
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CKD diagnosis and management
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Tips for successful testing:
To improve the reliability of the tests, the person
attending their annual review should:

Avoid exercise immediately before the test

.

Ensure that they are hydrated

Avoid eating a high-protein meal within 24
hours of the test

Provide an early morning urine sample.
If this is not possible, an untimed sample
should be used

This information should be included in
correspondence inviting attendance for annual
diabetes reviews

Useful educational resources:

Diabetes UK: TREND Diabetes:

Information Prescriptions  Diabetes and Your
Kidneys

Kidney Care UK:

CKD Health Check

*CKD-EPI equation correction factor for people of black ethnicity
multiply eGFR by 1.159

References: 1. NICE
2. KDIGO 2012) Clin

Algorithm for diabetic kidney disease testing'~*

eGFR measures kidney function

UACR measures kidney damage

Annual type 2
diabetes review

eGFR testing*

G1 and G2 (260 mUmin/1.73 m’)

G3a-G5
(<60 mL/min/1.73 m?)

v

Repeat after 2 weeks

G3a-G5
(<60 mUmin/1.73 m*) |

Abnormal results
sustained for 3 months

Monitor HbA, levelsin line o
with ABCD/NICE guidelines

Consider prescribing options to

=60 mUmin/1.73 m’)

UACR Al (<3 mg/mmol)

v

Repeat in 1 year
A

UACR A1
(<3 mg/mmol)

G1 and G2

UACR A2/A3 (>3 mg/mmol)

v

Repeat on 2 further

occasions over 90 days

l

Confirm kidney disease diagnosis
Classify and code appropriately

A2/A3 (>3 mg/mmol) 2 out
of 3 positive UACR results

I first and second UACR are
-3 mg/mmol, there is no need
for a third test

»  Assess and manage CV risk
factors (e.g. blood pressure, lipids)

nt and management (CG182),

slow progression o kidney <
function decline

Continue to monitor eGFR
and UACR

ble at: hitps:/nice.og.uk
https /g

(SNOMED-CT/Read code) ¥
Review NICE criteria and local

>
l guidance for specialist referral
v

Reier where appropriate, taking,
inta account the individual's
wishes and/or comorbidities

Abbreviations: ABCD, Associat
ardiovascular; eGFR, estimate

tic
h and Care Excellence; UACR, urine albumin:creatinine ratio.

https://diabetesonthenet.com/diabetes-primary-care/testing-for-kidney-disease-in-type-2-diabetes-consensus-statement-and-

recommendations/

Chronic kidney disease (G1-5, A1-3): managing proteinuria

Adult
with

diabetes

ACR less than 3 mg/mmol

Monitor ACR,
creatinine and blood
pressure annually

ACR 3 mg/mmol or more

Offer an ACE
inhibitor or ARB
(titrated to the
highest licensed dose
they can tolerate)

Add an SGLT2
inhibitor if type 2
diabetes and ACR 30
mg/mmol or more
and criteria in licence

met

NIC

National Institute for
Health and Care Excellence

ACR less than 30

No hypertension

Hypertension

Follow the NICE
guideline on
hypertension in adults

Monitor in line with
eGFR category

+
N:Rbc!w.u*ﬁﬂuuﬂo ACR 70 mg/mmol or
mg/t more

No hypertension

Monitor in line with
eGFR and consider
discussing with a
nephrologist if eGFR
declines or ACR
increases

Offer an ACE
inhibitor or ARB

(titrated to the
highest licensed dose
that they can tolerate)

© NICE 2021. All rights reserved. Subject to Notice of rights.

Offer an ACE
inhibitor or ARB
(titrated to the
highest licensed

dose that they can

tolerate), and refer
for specialist
assessment

https://www.nice.org.uk/quidance/ng203
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Safe prescribing in CKD

Pharmacological Management of Glycaemia in notebook
shortcuts

People with Type 2 Diabetes and Renal Impairment

Author: Dr Kevin Fernando, GP Partner, North Berwick Health Centre and Education Director, GPnotebook Education;
Email: kevin@gpnotebook.co.uk

ge (mL/min/

Stages G1 and G2
€GFR 260

Stage G3a
€GFR 45-59

Stage G3b
eGFR 30-44

Stage G4
€GFR 15-30

Stage G5
eGFR<15

Metformin

Sulfonylureas

Repaglinide
Acarbose
Pioglitazone

Alogliptin

Linagliptin

agliptin
sitagliptin
Vildagliptin

See below for SGLT2-| use

Dulaglutide qw

Exenatide bid

Exenatide qw

Liraglutide od

Lixisenatide od

Semaglutide sc qw

Semaglutide oral od

fraglutide (Xuhtophy) ___
Glargine +
lixisenatide (Suliqua)
Insulins
® No dose adjustment required  ® Dose o W @GPnEducation
relevant summaries of product characterstics W @drkevinfemando

Abbreviations

bid:
aw: once weekly;sc: subcutaneous.

a
3
E}
S
3
&
g
.8
5 =
-
g g
£ §
[
g o
g 3
g5
-]
g 3

https://gpnotebookeducation.com/shortcuts/prescribing-for-people-living-with-type-2-diabetes-renal-impairment/

u Netb 10 kvow: SGLT2 iNmisiToRs

SGLT2 inhibitors: Indications, doses and licences in adults

Drug and dose
100 mg
Increase t0 300 mg i required
Insufficiently
controlled type 2 1
Dapagiflazin 10 mg
(s an adjunct 10 mpaglifiozin 10 mg,
diet and exercise) | jncrease 1o 25 my if required
Ertugliflozin 5 mg
Increase to 15 mg i required
Diabetic kidney
desseichronic 0o 10 g
(DKD/CKD)
Diabetic kidney
nease (DK Canagliflozin 100 mg
Symptomatic
" .mlﬂloq
Symplomatic
chronic HFrgr  Dopaglifiozin 10 mg.

€GFR preseoted In mi/min 73 m.
ACH

SGLT2 inhibitors, by indication.

Initiste  Stop/reduce

Stop if eGFR persistently <30 and ACR <30 mg/mmol.*

Diabetes
& Primary Care

Notes
“All four SGLT? inibitors are lcensed for use &t €GFR
<45 howewer, due 1o thesr mode of action, they have

reduced. effects at eGFR <45. Add
another glucose-lowering drug if HBA, is above the
agreed, individualised, target
Hempagdfiarin m beensed for intiaton 1o <GER 230 in
those with established CVD and can be continued down to
GFR 30

Use with ather CKD thevapies
With or withous fype 2 dabeses

NICE TAZ7S and SMC2428 advise inisiation in people with
€GFR 25-75 aneltype 2 dhabetes or ACR 222 6 myfmenel
223 mpimmal in SMC428

Add 0n 0 standard of care (e.g. ACH or ARS) for DKD

With or without type 2 dhabesos

::: ‘1‘: Can continue to dialysistransplant if ACR
33 >30 mg/mmol* Reduce to 100 mg if eGFR <60
Rt N0 lower €GFR limit for continuation.” Specialist
5 discussion as dialysistransplant approaches
€GIR 260" Reduce 10 10 myg if €GFR <60
€GFR 260  Stop if €GFR <45 (T2D alone) oc <30° (T2 and CVD)
CGFR 245 . .
R o5 S0P if ¢GFR persstently <30
eGrrarst N0 lowes eGFR limit for continustion. Specialist
¥ dacussion as dualysistransplant approaches
Stop if eGFR persistently <30 and ACR <30 mg/mmol.
€GFR 230 Can continue to dialyssAransplant if ACR
230 mg/mmol
«GrRaz0 S0P i €GFR <20; should ot be used in those with
ond-stage renal disease o on dialysis
eGrRots N0 lowes eGFR limit for continuation. Specialist
£ discussion as dialysistransplant approaches

With o without type 2 disbeses

o ACK
lailure; HF(EF « heart failare with reduced ejection fraction.

Wnformation

ton 6 July 2022, L
Ahways consult the electronic BNF o the Summaries
SPCx ¢ wpaghflozn | Empagilazn |

te b

jent - view most recent version.

of Product Characteistics (SPC3 prioe 1o prescribing any drug,

Adthor

Indications, doses and starting/stopping recommendations of SGLT2 inhibitors, by drug name.
Drug, Indication  Drug and dose Inifiste  Stop/reduce Notes
Stop if €GIR persistently <30 and ACK = o
Insufficiently Canagifl 100 mg CGIR230° <30 L* Can continue o dlalysis/ I-ﬂmhl’::nlm-m -:(l.:b:;u;;u ﬁ"‘
Crvmpiers Increase 10 300 mg if required  €GFR 260 transplant if ACR 230 mg/mmol® Reduceto  Srore v s
type 2 diabetes 2 sy hocosefowering drug # needed
Diabetic Stop f eGFR persisiently <30 and ACR .
disease 100 €GRR230 <30 mg/mmol. Can continu 10 diolysis/
= 7 Ao o s ol e 3. ACE o ARD o
(DKD) transplant if ACR 230 mg/mmol
Insufficiently = 4 Picensed for intanon 1o €GFR 215 but reduced
controlied Dapagiflozin 10 mg st Notwer G a;m""‘“"” SPclSt cne e bk GIK 4 ackd anter
type 2 diabetes approac] e vy e ¥ avaded
Uses with other DKDICKD thesapies.
. Diabetic/chronic With or without type 2 diabeses
Dapagiiflazin |y sney disease  Dapaglificzin 10 rg st IR SR e fr et Pl g5 TA775 and SMC2428 advive indlaion
(DKD/CKD) a dulysiwransplant approaches. I puecple with €GFR 25-75 and T20M or ACR
2226 mymmd
e mitecs  Dapaglflzin 10 mg e il w‘”""“:w““‘“"’wozz"““ With or without type 2 dabeses
iconsed for initation 1 «GFR 230 in those with
\msullickently g aglifozin 10 mg €GIR 2601 Reduce 1010 mg i eGIR <60 establnhed CVD and can be continued 10 ¢GFR
(oo Increase 10 25 mpg if equired  €GFR 260 Stop I cGIR <45 (20 alonel ox <30 (T2D4CVDY 10, bt reckaced gucone knwering below €GIR
Empaglifiozin type 2 diabetes 45 ackd ancther ghcose-lowering drug i needed
Symplomatic Stop if ¢GIR <20; should not be used in thase
g Empagliflozin 10 mg IR e ettt ¥ o Ay With o withous ype 2 habeses
Insufficiently = *“Licensed for contiowation to GIR 230 but
Ertugliflozin  controlled I",:’m#"""m‘;: s COIR 45 Stop U <GIR persstenty <30™ redhuced ghxcose koweriog below eGIR 45
type 2 diabetes mg IR 2 ancther ghaconer kowtvieg drg § neded
€GIR presented 0 mLimin/173 '
ACE ACH J rate;
inkormation corect on 6* by 2022. icesce . - .
Abways conmult the elocronic BNF or the Summaries of Product Characteristics SPCs) prio 10 prescrbiag any drug

SPCs: ¢

o flazin | Ectugd

Dagd 1 Empi

https://diabetesonthenet.com/wp-content/uploads/DPC 24-4 111-112.pdf



https://gpnotebookeducation.com/shortcuts/prescribing-for-people-living-with-type-2-diabetes-renal-impairment/
https://diabetesonthenet.com/wp-content/uploads/DPC_24-4_111-112.pdf

thebmyj Visual summar . .
Dlabetlc fOOt Primary care assessment and monitoring

General : .
Look for signs of sepsis (@USNVATRIRAl Abnormal breathing Abnormal pulse
assessment

D)

Foot examination Check for active disease Cellulitis Q
Check foot Cold, pale or dusky May indicate ischaemia @ Acute limb or U t "
a nt referra
temperature life threatening torgieabetlc foot
and colour Warm, red or swollen May indicate acute Charcot foot @ problems centre or general

surgery

Check for Macerated web spaces X Skin fissures Hallux valgus
lesions and
deformities Rocker bottom foot Fungal infection

Scr?en for Absent Posterior tibial artery
@ penpheral foot puises Dorsalis pedis artery
arterial disease

History of Ankle brachial index
intermittent (ABI) less than 0.9

claudication Measure if possible

SCl'een for lOSS Test sensation An inability to sense a 10 gram pressure is +
: : i ility 3re 2. -—
© s (BB
/ ™
Risk assessment MEDIUM RISK HIGH RISK
LOW RISK Deformity, loss of protective Previous amputation Any two of: loss of
sensation, or peripheral arterial disease or ulceration protective sensation,
+ A + peripheral arterial
Callus disease, and lesions
alone @ + @ or deformities

Manage PAD* -» Routine referral

Statins + 1
antiplatelet

A\ Urgent referral

Patient education
Glycaemic control
When to seek help

DIABETIC FOOT CENTRE

Foot protection services Surgical management

—_— —
Callus debridement Wound debridement Amputations
.I Va -

scular intervention and orthoses services

Exercise to
improve circulation
Modifiable
risk factors

Foot care

* Adapted from NICE
guidance on diabetic

$ootan periphars| Primary care LOW RISK ( MEDIUM RISK ) HIGH RISK

arterial disease
fOIIOW'up @ @ Every 1-2 months

Consider referral for
further investigations
and revascularization Liaison or

referral

-

Y

tahiutolll o http://bit.ly/BMJdfoot

?SSw?wca):ieezisual & http://www.bmj.com/infographics ﬂ\ - m E % §

https://www.bmj.com/content/bmij/suppl/2017/11/16/bmj.j5064.DC1/chas041916.ww1.pdf
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